
 

1800 Limerick Street 

Alexandria, VA 22314 

alexrenew.com 

Board of Directors 

John Hill, Chair 

James Beall, Vice Chair 

Adriana Caldarelli, Sec’y-Treas 

Mark Jinks 

Rebecca Hammer 

Chief Executive Officer 

Justin Carl, PE 

General Counsel 

McGuireWoods, LLP 
 

 

1 

 

December 15, 2023 

RFP-24-020: Professional Engineering Services to Support Preliminary and 

Primary Systems Upgrade Program  

Addendum No. 3 

Respondents shall acknowledge receipt of this Addendum on the RFP-24-020 Checklist in Attachment 

D of the November 6, 2023 Request for Proposals (RFP) with submittal of the Proposal. Failure to do 

so may result in the rejection of the Proposal. 

Addendum No. 3 to RFP-24-020 consists of the following: 
[...]
this Agreement on behalf of the party that the individual represents. 

8.4 Engineer's Certifications 

A. Engineer certifies that it has not engaged in corrupt, fraudulent, or coercive practices in 
competing for or in executing the Agreement. For the purposes of this Paragraph 8.04: 

1. "corrupt practice" means the offering, giving, receiving, or soliciting of anything of value 
likely to influence the action of a public official in the selection process or in the 
Agreement execution; 

2. "fraudulent practice" means an intentional misrepresentation of facts made (a) to 
influence the selection process or the execution of the Agreement to the detriment of 
Owner, or (b) to deprive Owner of the benefits of free and open competition; 

3. "coercive practice" means harming or threatening to harm, directly or indirectly, 
persons or their property to influence their participation in the selection process or 
affect the execution of the Agreement. 



This document is based on EJCDC® CMAR-500, Agreement between Owner and Engineer for Professional Services 
(when Owner retains a Construction Manager at Risk).  Revisions have been made. 

Copyright© 2023 National Society of Professional Engineers, American Council of Engineering Companies, 
and American Society of Civil Engineers. All rights reserved. 

Page 28 of 29 

B. Engineer acknowledges that the ethics in public contracting provisions of Sections 2.2-4367 
through 2.2-4377 of the Code of Virginia are applicable to all contracts entered into by 
Owner, including this Agreement, and certifies that it has complied with such provisions in 
connection with the procurement of this Agreement. 

C. Engineer acknowledges that it has no authority to contract for Owner in any way to bind, to 
commit Owner to any agreement of any kind, or to assume any liabilities of any nature in the 
name of or on behalf of Owner. Engineer certifies that under no circumstances shall Engineer, 
or any of its employees, hold itself out as or be considered an agent or an employee of 
Owner, and  Owner shall not have any duty to provide or maintain any insurance or other 
employee benefits on behalf of the Engineer or its employees. Engineer certifies, represents 
and warrants that it is an independent contractor for purposes of federal, state and local 
employment taxes and agrees that Owner is not responsible to collect or withhold any 
federal, state or local employment taxes, including, but not limited to, income tax 
withholding and social security contributions, for Engineer. Any and all taxes, interest or 
penalties (including, but not limited to, any federal, state or local withholding or employment 
taxes, and any penalties related to health care or employee benefits laws) that are imposed, 
assessed or levied as a result of this Agreement or services performed pursuant to this 
Agreement shall be paid or withheld by Engineer or, if assessed against and paid by Owner, 
shall be reimbursed by Engineer upon demand by Owner. 

8.5 Conflict of Interest 

A. Nothing in this Agreement will be construed to create or impose any duty on the part of 
Engineer that would be in conflict with Engineer’s paramount obligations to the public 
health, safety, and welfare under the professional practice requirements governing Engineer, 
its Subconsultants, and all licensed professionals employed by Engineer or its 
Subconsultants. 

B. If during the term of this Agreement a potential or actual conflict of interest arises or is 
identified: 

1. Engineer and Owner together will make reasonable, good faith efforts to avoid or 
eliminate the conflict of interest; to mitigate any adverse consequences of the conflict 
of interest; and, if necessary and feasible, to modify this Agreement to address the 
conflict of interest and its consequences, such that progress under the Agreement may 
continue. 

2. Such efforts will be governed by applicable Laws and Regulations and by any pertinent 

Owner’s policies, procedures, and requirements, including any conflict-of-interest 

resolution methodologies, provided to Engineer under Paragraph 2.4.A of this 

Agreement. 

  



This document is based on EJCDC® CMAR-500, Agreement between Owner and Engineer for Professional Services 
(when Owner retains a Construction Manager at Risk).  Revisions have been made. 

Copyright© 2023 National Society of Professional Engineers, American Council of Engineering Companies, 
and American Society of Civil Engineers. All rights reserved. 

Page 29 of 29 

This Agreement’s Effective Date is [insert date]. 

Owner:  Engineer: 

AlexRenew   
(name of organization)  (name of organization) 

By:   By:  

 (individual’s signature)   (individual’s signature) 

Date:   Date:  

 (date signed)   (date signed) 

Name:   Name:  

 (typed or printed)   (typed or printed) 

Title:   Title:  

 (typed or printed)   (typed or printed) 

Attach evidence of authority to sign. Attach evidence of authority to sign. 

Attest:   Attest:  

 (individual’s signature)   (individual’s signature) 

Title:   Title:  

 (typed or printed)   (typed or printed) 

Address for giving notices:  Address for giving notices: 

Engineering Manager   

1800 Limerick Street   

Alexandria, VA 22314   

Designated Representative:  Designated Representative: 

Name:   Name:  

 (typed or printed)   (typed or printed) 

Title:   Title:  

 (typed or printed)   (typed or printed) 

Address:  Address: 

   

   

   

Phone:   Phone:  

Email:   Email:  

 
 



Exhibits to EJCDC® CMAR-500, Agreement between Owner and Engineer for Professional Services 
(when Owner retains a Construction Manager at Risk). 

Copyright© 2023 National Society of Professional Engineers, American Council of Engineering Companies, 
and American Society of Civil Engineers. All rights reserved. 

TOC Page 1 of 1 

EXHIBITS TO AGREEMENT BETWEEN OWNER AND ENGINEER 

FOR PROFESSIONAL SERVICES 

(WHEN OWNER RETAINS A CONSTRUCTION MANAGER AT RISK) 

LIST OF EXHIBITS 

Exhibit A—Engineer’s Services 

Appendix 1—Preliminary Engineering Report - To be attached, See RFP for Document 

Appendix 2—Schematic Design (20%) Report - To be Provided 

Exhibit B—Deliverables 

Exhibit C—Reserved 

Exhibit D—Reserved 

Exhibit E—Reserved 

Exhibit F—Reserved 

Exhibit G—Insurance 

Exhibit H—Reserved 

Exhibit I—Reserved 

Exhibit J—Payments to Engineer for Services and Reimbursable Expenses—Introduction 

Exhibit J—Payments to Engineer for Services and Reimbursable Expenses 

Compensation Packet BC-3—Basic Services—Direct Labor Costs Times a Factor 

Compensation Packet AS-2—Additional Services—Direct Labor Costs Times a Factor 

Appendix 1—Reimbursable Expenses Schedule 

Appendix 2—Standard Hourly Rates Schedule 

Appendix 3-Budget Template-Reserved 

 



EXHIBIT A—ENGINEER’S SERVICES 

Exhibit A Table of Contents 

Article 1— Basic Services .............................................................................................................. 4 

1.1 Management of Engineering Services................................................................................ 4 

1.2 Reserved .............................................................................................................................. 5 

1.3 Preliminary Design Phase ................................................................................................... 5 

1.4 Final Design Phase ............................................................................................................ 10 

1.5 Construction Procurement Phase ..................................................................................... 15 

1.6 Construction Phase ........................................................................................................... 15 

1.7 Post-Construction Phase ................................................................................................... 22 

Article 2— Additional Services ..................................................................................................... 22 

1.8 Additional Services Not Requiring Owner’s Written Authorization ................................. 22 

1.9 Additional Services Requiring Owner’s Written Authorization ........................................ 24 



Exhibit A—Engineer’s Services. 
Exhibits to EJCDC® CMAR-500, Agreement between Owner and Engineer for Professional Services 

(when Owner retains a Construction Manager at Risk). 
Copyright© 2023 National Society of Professional Engineers, American Council of Engineering Companies, 

and American Society of Civil Engineers. All rights reserved. 
Page 1 of 27 

Article 1 of the Agreement, Services of Engineer, is supplemented to include the following provisions: 

Type and Size of Facility 

The City of Alexandria, Virginia Sanitation Authority d/b/a AlexRenew (Owner) was established in 1952 

by the Alexandria City Council with a mission to clean wastewater and protect public health and the 

environment. Owner operates the AlexRenew Water Resource Recovery Facility (WRRF), located at 

1500 Eisenhower Avenue, Alexandria, Virginia 22314, providing wastewater treatment service to more 

than 300,000 people in the City of Alexandria and parts of Fairfax County. The WRRF has a dry-weather 

design capacity of 54 MGD and can treat up to 118 MGD during wet weather. The WRRF currently 

treats an average of 38 MGD.  The Preliminary and Primary Systems Upgrade Program (Project) will be 

located at the northeastern corner of the WRRF.  

The liquid process facility layout at the WRRF highlighting the preliminary and primary systems is 

presented in Figure 1.1.  

 

Figure 1.1. AlexRenew’s Liquid Treatment Process 

 

Description of Improvements 

In August 2020, Owner began assessing the condition and performance of the WRRF’s preliminary 

and primary treatment processes. Several operational, performance, and reliability deficiencies were 

identified in the coarse screening, influent pumping, fine screening, grit removal, grit and screenings 

loading, primary settling, and primary scum removal processes. Additionally, many of these 

components are nearing the end of their useful lives. Upgrading equipment and remediating 



Exhibit A—Engineer’s Services. 
Exhibits to EJCDC® CMAR-500, Agreement between Owner and Engineer for Professional Services 

(when Owner retains a Construction Manager at Risk). 
Copyright© 2023 National Society of Professional Engineers, American Council of Engineering Companies, 

and American Society of Civil Engineers. All rights reserved. 
Page 2 of 27 

deficiencies as soon as possible will mitigate the risks of current equipment failure and systems 

downtime due to the complexity and age of the equipment. Owner engaged an engineer to develop 

the AlexRenew WRRF Preliminary/Primary System Upgrades Final Preliminary Engineering Report 

(PER) dated September 28, 2023, which is incorporated into this document as Appendix 1. The 

Schematic Design (20%) Report will be incorporated into this document as Appendix 2 

Figure 1.2 provides a process flow schematic of the liquid treatment processes at AlexRenew. Raw 

wastewater first goes through a series of screens and grit separators to remove large solids. Flows 

are then transported into the primary settling tanks for removal of suspended solids, fats, oils and 

grease. Screenings and grit are removed from the facility for disposal at the Covanta Waste Energy 

Facility located in Fairfax, Virginia. After primary settling, the water is pumped to biological reactor 

basins for nutrient removal and then onto secondary settling tanks. The next step of tertiary 

treatment includes settling tanks, filters, and UV disinfection, before going through post-aeration and 

discharging to Hunting Creek. 

 

Figure 1.2. AlexRenew’s Liquid Treatment Process Flow Schematic 

AlexRenew determined that a collaborative delivery method would be the most practicable means to 

perform these upgrades due to the necessity, timing, and complexity of the tasks, working in and 

around active systems, and ensuring the safety of operations and maintenance teams. Table 1.1 

provides a summary of currently anticipated upgrades identified in the PER to be performed as part of 

the Project. 

Table 1.1 Description of Work as Identified in the PER 

Component  Description  



Exhibit A—Engineer’s Services. 
Exhibits to EJCDC® CMAR-500, Agreement between Owner and Engineer for Professional Services 

(when Owner retains a Construction Manager at Risk). 
Copyright© 2023 National Society of Professional Engineers, American Council of Engineering Companies, 

and American Society of Civil Engineers. All rights reserved. 
Page 3 of 27 

Primary Weir Observation 

House (PWOH)  

Refurbish the existing building including metal roof panels, structural 

steel supports and other steel components, building lighting, electrical 

equipment and conduits, and odorous air piping  

Primary Settling Tanks (PST)  Replace influent baffles, slide gates, scum skimmers, and handrails, 

and relocate an existing walkway 

Primary Settling Tanks 

Effluent Channel  

Concrete and metal support repair or replacement for the primary 

settling tanks’ effluent channel and control structures  

Coarse Screening  • Add a new coarse screening influent channel including channel 

isolation gates which requires an expansion of the existing building  

• Replace two (2) existing screens to include new washer/compactor 

units and discharge chutes for each screen  

• Miscellaneous improvements to the coarse screening system  

Raw Sewage Pumping 

Station (RSPS)  

 Replace six (6) existing raw sewage pumps with new dry-pit 

submersible pumps and new concrete pedestals  

• Upgrade the VFDs, valves, and instrumentation control 

• Wet well and pump room enhancements  

RSPS Suction and Discharge 

Structures  

Interior surface coating of wet wells, suction conduits, and concrete 

portion of discharge conduits. Determining inspection and rehabilitation 

services 

Fine Screening  • Replace four (4) existing screens replacement and provision of four (4) 

new screens with washer/compactors and instrumentation and 

controls  

• Replace two (2) existing fine screens transfer conveyors 

• Install two (2) new fine screenings transfer conveyors 

• Concrete coating on the screen channels removal and replacement 

Conveyors and Loading  • Provide two (2) roll-off containers on an automated rail system with 

new discharge ports for fine screening and grit loading  

• Install four (4) new shaftless fine screenings screw conveyors 

• Install two (2) new shafted grit screw conveyors  

Primary Scum  • Upgrades to the primary scum system, sludge pumping system 

including piping and valve replacements 

Grit Removal  • Replace two (2) existing vortex grit separators and associated pumps 

with two (2) new vortex grit separators with the V-Force baffle and 

pumps 

• Replace two (2) existing vortex grit separators and associated pumps 

with three (3) new stacked tray grit removal units and pumps 

• Replace associated grit piping with abrasion resistant materials 

• Replace four (4) existing grit classifiers with four (4) new grit washers 

and provide new equipment platform 

• Construct new dewatering equipment access stairs and platform 

Expected Project Cost and Schedule 

The capital cost of the Project is currently estimated at $80 million. Figure 1.3 illustrates the 

anticipated overall Project schedule.  



Exhibit A—Engineer’s Services. 
Exhibits to EJCDC® CMAR-500, Agreement between Owner and Engineer for Professional Services 

(when Owner retains a Construction Manager at Risk). 
Copyright© 2023 National Society of Professional Engineers, American Council of Engineering Companies, 

and American Society of Civil Engineers. All rights reserved. 
Page 4 of 27 

 

Figure 1.3 Anticipated Project Schedule 

Engineer shall provide Basic and Additional Services as set forth below: 